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CERTIEICATE NO.: E200706-0020-001526(5001625) CERTIFICATE L/C No. (P/O No.) © 47L1-B93402-TMA4
A £ 9 P & a 7
COMMODITY E.R.W STEEL PIPE seAH ieAH Steel c:}rp- CUSTOMER DUFERCO SA
A E 7 A (M o M & z & 2
SPECIFICATION API SLB PSL1/ASTM AS3B(2006) HEAD OFFICE ; BONGNAE-DONG 1GA. JUNG-GU, SEOUL, KOREA SHIPPER SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. %P%‘L 2 = A = T % QUANTITY H] a1
NO. | (BATCH NO.} 2 ORDER SIZE 2 Z 4 o] FZFM/T) REMARK
PCS TOTAL LENGTH WEIGHT
710269 . .
27 |(sIH3141060)] BBE 18 X 0.250 X6.120 M 18 110.160 M 7.834
C710302
28 | (sTH3141070)| BBE 18 X 0.250 " X 6.120 M 58 354.960 M 25.245
(730248
29| (sTi3141080)| BBE 18 " X 0.250 " X 6.120 M 63 385.560 M 27.421
71027
30 | (sTiataaon0)| BBE 18 " X0.250 "  X6.120 M 63 ek 27.421
. INPACT
HYDROSTATIC [ N [VD|F|S{C|[RM|B|{D|[C]|F|F|RF ZINC COATING | TENSILE TEST
i plSulilBlu]Ee A s icadad iy et Fi ® HARD-| HEAT |PROTECTIVE
; P T . NESS | TREAT| COATING &
HEAT NO 5 Sec| R T H E % E R II) T[}: [I) g g If I& E % WEIGHT OF 3)} ‘% D lecIsil un P | s |culwi|cr|no| v [cRO| D TENS,ILE YIELD | E.L |ENE-|SHEAR] TEST | MENT | LINING
NO. | (BATCH NO.) Bl Iis|e| {E|uT|n N | B |sE[zivc cor| B[ 5| & N G LR R :
- olul, LN S|ALlG G EN R e P % THICK-
L &Q I I pE=s l. B e 2 21212123 SN NESS PH
T N|N 0 N N A - HiEse
+2 G N foauss| =3 G x4 | +5 | +6 +7 *8 [xg] PSt PST 1410 |Joule % +11
7l&E 30 MAX | 26 120 | 30 | 30 |40|40(40| 15|80
SPEC MIN 60000 35000
27 C710269 580 G|G| G |G G H |15 1] 79 |16] 6
(SIH3141060) P |14} 1] 78 |17 5 |1§1}1f1 T| 70970 55180 | 36 G
P l15{2)]| 79 |17 7}1{1i1{TR|1 W| 73108
28 C710302 580 G|G|] G |G G H |17 2|76 |10y 8
(SIH3141070) P |16 1| 77 (12| 6 |1]1]|1|TR|TR T| 71540 54760 45 G
P 182 77 [12)| 8 |1]1|1]|IR|IR W] 72539
29 C730248 580 GIG| G |G G H |17 2] 79 | 20|10
(SIH3141080) P 173 8 [19|10|1]|1(1]1]|2 T| 71540 53480 | 44 G
P |16]3| 79 |19f{10]1|1|1|1]1 Wi 71117
30 C710270 580 G|IG] G |G G H |16] 1| 80 |15] 6
{SIH3141090) P |17|TR| 81 |16) 812 |1|2|1]1 T{ 71820 57170 | 44 G
P |16|TR| 81 |15| 6 |1|2]2 1 Wi 73677
N k1~ 12 %
0O | Refer To The Attached H
T | Section Designation E
E

Surveyor :

+ WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

THE USE OF THE MATERIAL GUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE" PROVISIONS OF THE CRIMINAL CODE 231)

ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

Manager of Q.M Dept.




